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40" DOUBLE DROP LEAF TABLE

|- ~+*-BEFORE YOU BEGIN, KINDLY.EOLLOW.THE. ASSEMBLY INSTRUCTIONS STEP BY.STEP. ,_ . .va-.

* PLACE ALL WOODEN PARTS ON A CLEAN AND SMOOTH SURFACE SUCH AS A RUG OR CARPET TO AVOID
THE PARTS FROM BEING SCRATCHED.

* DO NOT TIGHTEN ALL SCREWS UNTIL THE PRODUCT IS FULLY SET-UP.

PARTS LIST HARDWARE LIST . 2 s e Eom 1

NO DESCRIPTION QTY |NO DESCRIPTION QTY

TABLE TOP 20/ %407 y i
i IPC | Al e BOLT M6 X 6oMM ¥ [SFCS
A Tor | B |rarwasz S [8PCS
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m SPRING WASHER ‘= =
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1 _ | E [¥ssX16mm  <omn@ [15pcs
) 3 — L | cHIPBOARD SCREW
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Fully Set-Up
STER ] : STEP 2

MArATT TRt Aaxrix i xrax 11




CROSS BACK CHAIR
ASSEMBLY INSTRUCTION
Dear Customer,
Thank you for purchasing our furniture products.
Read instruction carefully. See hardware and furniture part list for guidance. Be sure all part is complete before assembly. Place all wooden fumniture parts on a
clean and flat surface to prevent from being scratched. Follow the figure to start assembling.

CAUTIONS!!!
1. DO NOT FULLY TIGHTEN THE NUT OR BOLTS UNTIL ALL THE NUTS OR BOLTS IS READY ASSEMBLED.

2. DO NOT OVER TIGHTEN THE NUT OR BOLTS TO AVOID CAUSING DAMAGES TO THE THREAD.

NO PARTS LIST QTY NO HARDWARE LIST QTY
1 |CHAIR BACK @ ﬁ = | 1pe A | =) |JCBC BOLT M6 x 50mm | 8 pes
e (]
B| ©=> [SPRING WASHER 8 pes
2 |FRONT LEG 7| 1pe c| <=> |FLAT WASHER 8 pes
f D | <st:::=@ |CSK SCREW M4 x 38mm | 4 pes
3 |WOODEN SEAT = | tpe E | =8 |CSK SCREW M4.x 32mm | 3 pes
N F| L [ALLENKEY 1pe
4 |SIDE RAIL (FL) -._E\E_:;E‘ 1pcs
5 |SIDE RAIL (FR) — | 1pes
'@i\\gﬂ.
6 |SIDE LOWER RAIL (FL) \ 1pe
7 [SIDE LOWER RAIL (FR)|  ~ 1pe
W™
S
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iep 3 Completed Chair
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